
CUTOUT TOOL MODEL 3706 

IMPORTANTI - To assure product SAFETY 
and RELIABILITY, repairs, maintenance or 
adjustments should be performed by 
MAKITA Service Centers or other qualified 
service organizations. Always use MAKITA 
replacement parts. 

05-01 



Part Qty. 

Fig. No. Used Descriptions 

2 

3 

4 

5 

6 

7 

8 

9 

10 

12 

14 

15 

16 

17 

18 

19 

20 

21 

22 

265995-6 

183337-1 

931 102-0 

265750-6 

9421 01 -7 

941101-4 

344964-1 

91 11 11-5 

344965-9 

763606-2 

21 1236-8 

961055-9 

652008-6 

651 423-1 

2321 66-0 

417500-7 

240044-0 

51 7546-4 

595041 -4 

7 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

TAPPING SCREW 4x18 

HOUSING SET (Incl. Fig. 4,29,32,33) 

HEX. NUT M4 

THUMB SCREW M5X10 

SPRING WASHER 5 

FLAT WASHER 5 

SHOE PLATE 

PAN HEAD SCREW M4X10 

SHOE SUPPORT 

COLLET NUT 6 

BALL BEARING 6002DDW 

RETAINING RING S-15 

PAN HEAD SCREW M3.5X7 

SWITCH SINGLE 

LEAF SPRING 

SWITCH LEVER 

FAN 56 

ARMATURE ASS'Y 115V 

(Incl. Fig. 14,15,20,23,39) 

FIELD ASS'Y 115V (Incl. 2 ea. 

NON-INSULATED TERMINAL 654078-1) 

2 MODEL 3706 

Part Qty. 

-ig. No. Used Descriptions 

23 210017-7 

24 421479-6 

25 265995-6 

26 687063-9 

27 682559-5 

28 664064-4 

29 263002-9 

30 643552-4 

31 191956-9 

32 183337-1 

34 256465-6 

35 233072-2 

36 417236-8 

39 961055-9 

40 423319-4 

CCESSORIES 

100 763608-8 

101 781008-0 

402 733229-0 

1 

1 

2 

1 

1 

1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

BALL BEARING 607DDW 

RUBBER RING 19 

TAPPING SCREW 4x18 

STRAIN RELIEF 

CORD GUARD 8 

POWER SUPPLY CORD 2x18~8 SJT 

RUBBER PIN 4 

BRUSH HOLDER 5-8 

CARBON BRUSH CB-75 2PCSISET 

HOUSING SET (Incl. Fig. 3,4,29,33) 

PIN 4-6.5 

COMPRESSION SPRING 8 

PIN CAP 

RETAINING RING S-15 

WRENCH HOLDER 

COLLET CONE 114" 

WRENCH 17 

DRYWALL GUIDE BIT 118 

103 324149-5 1 ADAPTER 

05-0 1 


